ISOS001IAGE

masini de cusut industriale

MIPECA SERV ...

MASINI DE CUSUT INDUSTRIALE accesoril si consumabile

JACK SEWING MACHINE
JACK HOLDING GROUP | WWW.JACKGROUP.COM.CN



Before Operaring Machine, read This

Page Carefullyl / / /47098

Befbré'cﬁ';—)ér_aﬁhg the motor, be sure that electric supply voltage and current are the same

as stamped on the nameplate. Fill oil cup, Push in turning knob and turn the
machine over a few revolutions by hand to see if the knife moves easily.

B 2 AT IR —

This machine is equipped with a sharp knife. Keep hands away from the knife area at all time
s. Use controllevers and handles only when operating or handling machine.

Do not operate sharpener without knife in machine or the sharpener will be damaged.

__TO SHARPEN THEKNIFE ______________________________ // /)0 ue

Take the machine out of the lay. Drop pressure foot by means of pressure foot lever located next to
machine operating handle. Pressrelease lever downward with a slow. firm pressure to engage

sharpening emchanism. Too fast lever action may cause lever to Lock. if this occurs. liftlatch
lever and start over. After a few tries you will feel correct operating pressure.

Do change the new knife,
shall turn 'T"to bottom, and
make knife shark lowest
point A"to below 2-3mm of
the plate B .




STAND&BASE PLATES

(KA)

e Nﬁ._ Desonription NoReqd| Remarks
KA1 Complete plate 1 MO78
KA2 || Hinge Pin Short 2 MO381
KA3 Clamp Washer 4 4 MO089
KA4 Hinge Pin Clamp Screw 4 MO082
KAS Plate Wing 1 MO77S
KAG Plate Wing Tensi-on_S_pring 9) MO091
KA7 || PlateNut 1
KAS | _Right Throat Plate ]

KAS Lift Throat Plate

KA10 Screw M4x10

KA11 Knife

KA12 || Knife Side

KA13 Standard

KA14 Screw M6x20

KA15 || Screw M3x5

KA16 —Spin

KA17 Plate

KA18 || Spin4x10

KA19 || Roller Rack Assy(Rwbber)

Round Head Rolling Pin 5X1 9.8 4

KA20 Roller

KA21 Washer 5 8 T

KA22 Rubber Mounted I-{ole?Complete 4 MORKO

0.




FRONT COVER MECHANISM
(KA)

PartNo. Desonl..;])_tl_on No.Req'd| Remarks
KA23 Screw M4 X8 2

KA24 |  ShortStud 1 | MO062 |
KA25 | ~ Guide Felt -2 |
KA26 R.H.Guide

5



o Desonription No.Req'd
KA27 ||  L.H.Guide 1
KA28 Screw 3| M047
KA29 | Screw 3 M047
KA30 Washer 3 MO043
KA31 | Guid Adjusting Nut 3

KA32 Screw M5X20 3

KA33 || NutMs 3

KA34 Square Screw |

KA35 Knife Lock Wlasher “
KA36 || Cross Head
KA37 || _E(;nnecting Rod Washer |
KA38 || Oil felt :

KA39 Wrist Pin Plug | M 040
KA40 Rivets 1.6 X9 2

KA41 ||  ScrewM2.5x4 2 M211
KA42 || OilFelt |

KA43 Wrist Pin | M039
KA44 _ OlilPlate__ |
KA45 Screw M 3 X3 2
KA46 ||  OilFelt S
KA47 Stud [
KA48 ||  Oil Guard -
KA49 | Screw M4x4 M054
KAS50 ___ Oil Felt 3 X150 |
KAS1 O1l Pad Holder l MO032
KAS2 || Oil Tude l
KA53 || Screw M3 X 16 2 |
KAS4 || Connecting Rod l
KASS Washer 4 2

KAS6 | Screw M4 X 16 2 MO038
KA__SZ__. Bearint Cover M029
KAS58 Bearing Shaft ‘M030+031
KAS9 Bearing 80201 D |

KA60 || Crank ;
KAG61 Screw for Brg Shaft | _
KA62 || Front to Rear Bearing Nut 4
KA63 | Attachment Plug | M069
KA64 Termial Block l
KA6S | Terminal sleeve 2
KA66 Ground Clip 3 -
KAG67 || Frount bearing Housing - MOS55
KAG68 Switch Cover [

KAG69 Screw M3 X5 4

KA70 Operating Handle l

KA71 Switch Plate l

KA72 Oil Cup | M034+035
KA73 B Clutch Nut —



MOTOR&HOUSTNG MECHAN I SM
(KA) '




B-

Pa-rt No_l BeSSRrIptan \No.Req'd Remarks
KA74 | Turning Knob L | Mooy
KA75 | Clutch Spring 1 MO21
KATG— Screw M3 X 16 4 B MO006
KAT_ Dusr Cap l MOO8
KATé M Retaining Ring 1 MO022
KA79 Serew M4 X 6 9, M205
KAS80 i Washer 4 2

KA81 __Eapacitor 1 00 P«l-: | M206
KABZ__— Sw'i-tch 1_ MO020
KA83— Capacitor Cover ] | M204+205
KA84_r— Wire Sleeve 1 B

KAS85 Wool Fabric ]

KA86 [ Screw M3X 10 ]

KA87 Fornt Bearing Cover 4 MO0O65
KABB__ Bearing 80202D 1 MO023
kABQ [ Fan 1 MO0O03
KA90 ' Rotor With Shaft 1 T MO004
KA91 Wire Sleeve 1

KA92 Carrying Handle 1 ) M20.3
KA93 Screw M4 X 18 - 5, i
KA94__ Screw M4 X 16 2

KA95 Capacitor-Stator ] Bl MO0 1
KAQG_— Skin Cover _1

KA9_7 S-crew M2.5X4 2 MOOZ
KA98 | Rear Bearing Housing ] MO0O07
KAQQ_ Wire Sleeve | 1 MOOS
KA1W _Long Screw 2 | MO13+014
KA101 Insulate Cover g T M200
KA1 OTM Scre:w M4X10 p)

KA103 [ Cluta'l_Nut 1 MO025
KA1 DT_ Shaft Lock Nut 1 M-026
KA1(;_ Autor;;ic -Cut-out Switch 1 | M201+202
K:A1 06 I Wssher With Vave 1 MO0?24
KA107 - Bearing 80201D 1 M023/028



SHARPENER HOUSING MECHANISM
(KA)




Desonription

PartNo No.Reqd| Remarks
KA108 Cam Cover 1 M101
KA108 |  ScrewM4X10 4 M099
KA110 | Spring ] M109
KA111 Shaft for Great Plate 1 M121
KA112 ! Gear Plate 1 M120
KA113 Slide for Pressure Foot. 1 M122
KA114 NutM4 | ! |
KA115 [ Screw for Spring ) 1 M098
KA116 [ Spring for Cam o 1 Ml111
KA117 Shafe for Cam 1 MO097
KA1F-—_ Screw Shafe for L;tch ] 1 MO096
KA119 [ Spring for-Ce-un ) ] M110
KA120 [ L-atch for Cam ] M 124
KA121 Bearing for Cam Shaft 2
KA122 Screw for cam | M118S
K.A12,3_ Screw M4 X6 1 M117
KA124 _ Cam 1 M118C
KA.1 25 -Lower Slider for EF Rod 1 M123
KA126 Screx;v Shaft for Latch
KA127 Sprilig Washer M119
KA1 2-8 Washer5 1
KA129 | Sharpening.Le;;- i 1 M218
KA130 I Hexagon-hea;l—ed S::-;ew |
KA131 E Hexagon-headed Screw 1 M152
KA1 3_2 Pressure Foot Lift ] M230
KA133 |  ScrewM3X5 2 |

+ — S —
KA134 Screw M3 X6 2 - M133
KA135 Cover for Driving Pulldy 1 M134
KA136 Sharpener Housing 1 M127
KA137 I Tube for Driving 1 MO093




Part No

KA138
KA139

KA140

KA141
KA142

KA143
KA144

KA145
KA146

KA147
KA148

KA149

KA150
KA151
KA152

KA153

KA154
KA155

KA156

KA157
KA158

KA159

KA160

KA161 |

KA162
KA163

KA164
KA165
KA166
KA167

wessnription No.Req'd Remarks
Cap for Tube ] M092
Tube for Square Shaft 2 M094
Felt Pad for Cross Head 1 M232
Screw S-haft I M233
Gear& Shaft - 1 M 144
Bellank With Pin&Bushing I 1 M132
Bearing 8001 8D 2 M149
Washer for.Bearing l
Lock Ring 22 1 M155
_D;'iving Pulley | ] M146
- Shaft for Crank ] M153
[dler Gear With Bushing 1 M156
Bearing for drive Shaft I 2 B MI151
Thrust Washer 2 I_
B - Key - ] }
— — — M157
Spiral Gear 1
B Bearing for Drive Shaft ]
Screw M5 X 14 2 M100S/L
- Lock Ring 6 —1 M150
Washer l M154
Pin for S harpener Housing 1 i
l Spring I L
; Pin for bell Crank - B l \} V2o U
"~ PushRood | M139
Pin1.5X10 l M140
Scre M3 X 12 1 M142
Spreader Pin _1 M143
Bottom Plate 1 M129

—

HEEE

Screw Shaft Sleeve
i Screw Shaft




Desonription

Part No. No.Reqd | Remarks
KA168 —Oil Pad and Holder 1 M130

KA169 Screw M4 X 6 1 M131

KA170 B Screw N—I_JXIZ 3 M128

KA171 ‘ _Bearing for Gears | 2_ M145

KA1? Squr Gear 2 M148

KA173 Driver Shaft with Gear 1 M141

KA174 Screw Shaft Sleeve _1

KA175 |  Nut 3

KA176 - _Spring for Prssure F{)(-)t Lever | M116

KA177 Pre s sure Fott Lever S crew 1 M115

KA1? Prssure Foot Lever l M217

KA179 |  Prssure Foot Rod 1 M216

KA180 Pressure Foot Shoe 1 ;42 19

KA181 Screw M4X 10 2 Mi13
KA182 Screw M4 X 20 ! M100L
KA183 |  ScrewM4X10 1| M100S
KA184 Spring - 1 1

-1(0)-




LOWER GEAR BRACKET MECHANISM

191

192

193

194

- SV
227 ‘.*;’" U
_// D)

/223 222 22/Q 2ﬂ /218

-11-



Part No. | BasenTiption No.Req'd Remarks
KA185 Thrust Ball Bearing 2 M229
KA1 86— Nut for Screw Sha-ft R. H 1
KIA-1 87 I Nut for Screw Shaft L. H __I_I} —
KA188 | w;s,hre for Screw haft L.H 1 M105
KA1 39_ Space Tube 1 _—M107
KA1 90_ Stop Nut for Screw Shaft- 1 [ M108
KA1 QT ‘ Left Hand Fllower Nut I 1 M137
KA1 92— Right Hand Fl lower Nut | M135
KA193 | L. HSquare Shaft l M138
KA194 | R_: H Square shaft | M136
KA1 9? Screw Shaft with Extension N M106
KA196 Screw M4 X 8 2
KA197 Washer 2_} S
KA198 Gl_-lide Back of Standard 1 M173
KA1E Lower Shaft for R. H SquareShaft 1 |
KA200 | ScrewM3XxI2 L
KA201 | Adjusting Screw M4 X 10 | M165S
KA202 | NutM4 1| MiesN
KAZO? Screw M3 X6 - M161
KA204 Stabilizer 2 M172
KA205 | Screw M3xs 2 | Mi63
KA206 | Spring for Pulley Slider > | misi
KA207 | NutMs 2 M184
KA208 L. H. Slider l

M176
KA209 | R. H. Slider KN
KA210 Tension Pulley 2
KA211 Shaft Sleeve with Tension Pulley 2 M177
KA21? | Shaft with Tension Pulley 2
KA213 Spring for Arm l M188
KHAZ1T R. H. Shoe l M169

19.




ey Desonription No.Reqd Remarks
KA215 || L. H. Shoe 1 M170
KA216 | L._H. Sharpener Shoe Sping 1 M187
KA217 Screw M4 X 6 9) M171
KA218 | Abrasive Belts B 9 M189
KAZTQ_“ L. H_ Sharpener Shoe Spring |
KA220 | Bushing for Shoe 2 M168
KA221 Screw for Sharpener Shoe 2 M185
KA222 Clamping Arm for Shoe 1 ] M183
KA22?- Screw for Clamping Arm - | M182
KA-22_4 Neoprene Band _2 M178
KAZ-E— Frount Pulley for Belts p M179
KAZZ?“ Roll Pin for Pulley 1.5X11.8 p M180
KA227 | Pin1.5X10 ___:_1

KA228 ‘ Callar for Lower Screw Shaft 1 M102
KA229 || Bearing for Screw shaft 1

KA230 Bearign for Shaft Extension 9,

KA231 Bearing for Intermediate Gear 1

KA2;2— Lower Gear Brack.et | 1 - M162
KA233 | Grease Plug - -_1 'MIﬁo
KA234 | Gear on Screw Shaft o —_1 M166
KA235 | In_termedi ate Gear - _1_ M167
KA236 || Gearcover ] 1 | M 164
KA237 || ScrewM4x 14 j 3 | MI158/159
KA2-3?_ Washer for Screw Shaft 1 T

KAZE Gear shaft for L. H. Squaer Shaft__ 1 _—M 138W
KAZH_ Lower Shaft for R. H. Square Shaft_ 1

KA241_ Grease_;ate N _1

KA& Nut M4 rl |

KA243 Screw M3 X5 - 1

} M171

KA244  Washer3 1

-13-




]

Fill o1l cup A(alwasy
keeping up to red line).

CARE OF MACHINE ///////#}

1.Use air hose or bellows and blow lint out of motor and
sharperer twice a week

2.Remove cover K and clean out lint around screw
mechanism in sharpener once a week.

3.remove knife and clean knife slide with slot cleaner at
least once a day.

4.To prevent undue accumulation of lint, do not o1l plate
rollers.

5.Ifrollers stick, remove from plate and wash in cleaning
solvent.

LusricaTion )/ /1A
- . wwee

ONCE A WEEK ONCEAMONTH

one drop oil to putling out the screws.

1. Tubes M&N pourin the grease. remove
2.pulley shaft-W the cover k.give prease on the
3.belt pulleys-V&H screw shaft with extesnison.

4 1dler Gear D

B | I

wororsscewons/ /R

l.sharpener does not drive.

(Ddriver pulley(M1-5-60)is oiled clean it please.

@driver pulley(M1-5-60)damaged change a new
one please.

2.sharpener falls easlly.
The gears in sharpener and screw shaft are not
oil.please insert grease in it.

3.Knife dose not cut difficutly.

Obelts(M1-6-48)damaged, change a new one
please.

@knife wear out, change a new one please.

4. Machine can not be running.

(Dclean or repair motor please.

@electric supply voltage is not correct.

-14-



®

'<( JACK SEWING MACHINE

| JACK HOLDING GROUP | WWW.JACKGROUP. COM.CN

masini de cusut industriale

MIPECA SERV

MASINI DE CUSUT INDUSTRIALE accesorii si consumabile

piese de schimb

BRASOV, Strada Carpatilor Nr. 2

TEL / FAX : 0208.318237



